
0501750003_- 10/2014

7500**03**

Pièces de rechange
Spare parts list

Fraise à neige
Snow Blower



21
20

21

20

21

21

24
24

10
2

3

29
19

5
30

17

30

25

15

28

11

25

6

28

23

25
931

4

28

7

31
25
18

19 29 13251831

27
16

25
1

12

16 27

23

4

28

25
9

31

25
6

28

8 22

26

14

Rep 
N° Ref. Désignation Description Qte

1 7502033303 TOLERIE AUGER 24'' ROUGE RAL 3020 AUGER HOUSING RED 3020 1
1 7502032003 TOLERIE AUGER 24'' VERT RAL 6029 AUGER HOUSING GREEN 6029 1
1 7502031303 TOLERIE AUGER 24'' ROUGE RAL 3001 AUGER HOUSING RED 3001 1
2 7502020302 FRAISE AUGER DROITE 24'' NOIR RAL 9005 AUGER 24'' BLACK 9005 1
3 7502020301 FRAISE AUGER GAUCHE 24'' NOIR RAL 9005 AUGER 24'' BLACK 9005 1
4 7502010391 LAME COUPE NEIGE NOIR RAL 9005 DRIFT CUTTER BAR 2
5 7502010310 TURBINE Ø300 NOIR IMPELLER 1
6 7502010307 PATIN SOUDEE NOIR RAL 9005 SKID PLATE 2
7 7502003305 JOUE GAUCHE CARTER AUGER EMBT ROUGE RAL 3020 AUGER PLATE L RED 3020 1
7 7502000305 JOUE GAUCHE CARTER AUGER EMBT NOIR RAL 9005 AUGER PLATE L BLACK 9005 1
8 7502003304 JOUE CARTER DROITE AUGER EMBT ROUGE RAL 3020 AUGER PLATE R RED 3020 1
8 7502000304 JOUE CARTER DROITE AUGER EMBT NOIR RAL 9005 AUGER PLATE R BLACK 9005 1
9 7501000010 PALIER + AXE GUIDAGE FRAISE BERING BALL + SHAFT 2
10 7501000001 RENVOI D ANGLE AUGER GEARBOX ASSEMBLY 1
11 0503010319 ETIQUETTE SECURITE SNOW SECURITY STICKER 1
12 0341000121 PELLE A NEIGE CLEAN OUT TOOL 1
13 0306060046 POULIE MOULEE Ø205 IMPELLER PULLEY 1
14 0306010062 PALIER TOLE ROULEMENT 6203 2RS ENTRAXE 78 - DINT 17 BEARING 1
15 0304000457 LAME RACLEUSE 24" SCRAPER BAR 1
16 0304000412 CROCHET A PELLE CLIP TOOL 2
17 0304000359 3 EME POINT RENVOIE ANGLE BACK-UP PLATE 1
18 0304000357 CORNIERE LIEN AUGER CAISSON ANGLE IRON 2
19 0301040004 CLAVETTE 5 X 5 X 40 BTS DROIT TOL h 9 - XC 48 KEY 5X5X40 TOL h 9 - XC 48 2
20 0301010018 GOUPILLE SECURITE DIAM8 SNOW CLIP PIN D8 x 36 2
21 0301000016 GRAISSEUR M6 PETIT MODELE GREASER M6 4
22 0301000010 RIVET AC AL 6.4X16 TETE PLATE Rivet 6.4x16 18
23 0300800004 POIGNEE SERR HELICO 68M8F10 NOIR M8 PA6.6 Black handlebar tightening lever 4
24 0300402501 RONDELLE 25X45X4 Z SERIE Z NFE 25513 WASHER 25x45x45 Z 2
25 0300260801 ECROU HM 8 ZEMB CR DIN 6923-8 NUT H M8 Z NOTCHED SHOULDER 22
26 0300260601 ECROU HM 6 ZEMB CR DIN 6923 NUT H M6 Z NOTCHED SHOULDER 2
27 0300110604 VIS TORX M6X12 TETE CYLIND BOMB 6 LOBES INTER Screw Torx M6x12 2
28 0300080804 VIS TRCC  8 X 20 Z  DIN603 CL 4.6 Screw TRCC M8x0 z DIN 603 12
29 0300040801 VIS STHC 8 X 16 N BT POINTU DIN 914 45H SCREW ST HC M8X16 DIN 914 45H 2
30 0300010816 VIS H 8x20 Z EMB CR SCREW H M8X20 Z NOTCHED SHOULDER CL 8.8 4
31 0300010815 VIS H 8x16 Z EMB CR DIN 6921 CL 6.8 SCREW H M8X16 Z NOTCHED SHOULDER CL 6.8 12



71 62 53 66 60 67 63 56 526658657057

68

70

58

66

52

55

51

61

71 6454695963

50

72

Rep N° Ref. Désignation Description Qté

50 0343040001 BOUCHON D HUILE ACIER + JOINT M12x1.5  6 
PANS CREUX CAP 1

51 0343030001 TRAPPE SUPERIEUR GASKET 1
52 0343020005 Bague d étancheité 25x42x8 IEL AI DL Sealing washer 25X42X8 2

53 0343010008 JOINT TORIQUE  D INT 45X2 NBR 70 O-RING  1
54 0341000051 BAGUE BA2L 20x30x5 Lep seal Ø20x30x5 Viton 1

55 0340000015 CARTER ACIER USINEE TRANSMISSION HOUSING 1
56 0306070008 VIS SS FIN 2 FILETS Endless screw 1
57 0306070007 ROUE PONT 21 DTS WHEEL 21 TEETH 1
58 0306010056 ROULEMENT 6905 BALL BEARING 6905 2
59 0306010055 ROULEMENT 7004 Ball Bearing 7004 1

60 0306010007 ROULEMENT 6004 2RS BALL BEARING 6004 2 RS 1
61 0304000341 TRAPPE SUPERIEUR UPPER FLAP 1
62 0304000340 TRAPPE AXIAL FRONT FLAP 1
63 0302020176 ENTRETOISE 20X25X23 SPACER 2
64 0302010159 ARBRE D ENTREE IMPELLER SHAFT 1
65 0302010158 ARBRE DE SORTIE RENVOI  ANGLE D25 Shaft  1
66 0301070035 CIRCLIP INT 42 DIN472 J RENF Circlip int 42 3

67 0301070007 CIRCLIPS EXTERIEUR 20  / 0437 Circlips E 20 1

68 0301040030 CLAVETTE WOODRUFF  6x9Ø22 norme DIN6888 Key 6x9Ø22 DIN 6888 1

69 0301040009 CLAVETTE WOODRUFF  5x7.5 norme DIN6888 Key 5x7.5 DIN 6888 1

70 0300402502 RONDELLE 25X35X2z DIN988 (A2K) WASHER 2
71 0300110502 VIS SF M5X10 WN13252 EJOT SPIRAFORM Screw SF M5X10 WN1352 10
72 0102000007 Bidon d'huile EP¨SAE 80W90 Oil EP SAE 80W90 1



100

115 114 115 120117111 106

104

110

118 102

121

121

115

107

119

115

109

101

105

115

108

103

115
108

116

113 114

101

Rep 
N° Ref. Désignation Description

Déf
aut/
Qte

100 7502013314 CASQUETTE SOUDEE ROUGE RAL 3020 DEFLECTOR WELDMENT RED 3020 1
100 7502012014 CASQUETTE SOUDEE VERT RAL 6029 DEFLECTOR WELDMENT GREEN 6029 1
100 7502011314 CASQUETTE SOUDEE ROUGE RAL 3001 DEFLECTOR WELDMENT RED 3001 1
100 7502010314 CASQUETTE SOUDEE NOIR RAL 9005 DEFLECTOR WELDMENT BLACK 9005 1
101 7502013311 GOULOTTE ROUGE RAL 3020 CHUTE WELDMENT RED 3020 1
101 7502012011 GOULOTTE VERT RAL 6029 CHUTE WELDMENT GREEN 6029 1
101 7502011311 GOULOTTE ROUGE RAL 3020 CHUTE WELDMENT RED 3020 1
101  7502010311 GOULOTTE NOIR RAL 9005 CHUTE WELDMENT BLACK 9005 1
102 7502010375 TUBE SUPPORT GOULOTTE NOIR RAL 9005 CHUTE SUPPORT 1
103 7502010312 TETE ROT GOULOTTE NOIR RAL 9005 ROTATOR PIVOT BRACKET 1
104 7502010213 POULIE ROT GOULOTTE Ø50 ZING PULLEY Ø50 1
105 0341000120 BAVETTE  145X40 NOIR DEFLECTOR SEAL 1
106 0340750002 CAPOT ROTATION GOULOTTE NOIR CHUTE COVER 1
107 0305010034 RESSORT TR Ø8x45 12/10 GAL Spring 1
108 0305010013 RESSORT TR 22x60 18/10 GALVA LOCKING SPRING 2
109 0305000014 FIL PROTECTION ACCES GOULOTTE CHUTE GUARD 1
110 0302020181 Entretoise 8X14X23 Z SPACER 1
111 0301020013 GOUPIL MECANINDUS 6x25 DIN1481 COTTER-PIN 6X25 1
112 0301010018 GOUPILLE SECURITE DIAM8 SNOW CLIP PIN D8 x 36 2
113 0301000015 CHARNIERE 125x50x1.5 Ø5 HINGE 1
114 0300500402 RIVET ALU 4X10 TETE PLATE 0936 4 10 RIVET 4X10 7
115 0300460601 RONDELLE STARLOCK DIA 6 STARLOCK WASHER DIA 6 7
116 0300401402 RONDELLE PLATE Z  15X27X2.5 Z PLATE WASHER 15X27X2.5 Z 1
117 0300400802 RONDELLE PLATE M 8X18X1.5 Z NFE 25513 PLATE WASHER M 8X18X1.5 Z NFE 25513 1
118 0300260801 ECROU HM 8 ZEMB CR DIN 6923-8 NUT H M8 Z NOTCHED SHOULDER 8
119 0300020801 VIS CHC 8 X 16 Z Screw CHC M8x16 z 4
120 0300010844 VIS H M8x35 CL8.8 ZN DIN 933 ISO 4014 SCREW HM 8x35 Z 1
121 0300010818 VIS H 8x45 Z EMB CR DIN 6921 SCREW H M8 X 45 4



150 180 176 169 166 161 168

155

174

151

152

179

153

157158

156

163

165

173

164
177

178 159

171

154

160

175

170

167

162

172

166

Rep 
N° Ref. Désignation Description Moteur

Engine Qte

150 7503000005 GUIDE COURROIE BELT GUIDE 1
151 7502000385 CACHE MOTEUR ELASTO NOIR RAL 9005 PLATE COVER 1
152 7502000383 CAISSON MOTEUR ELASTO NOIR RAL 9005 PLATE COVER BLACK 9005 1
153 0350010022 FAISCEAU RATO 210 S ELECTRIC BEAM (RATO) RATO 1
153 0350010020 FAISCEAU MOTEUR GUIDON BRIGGS ELECTRIC BEAM (BRIGGS) BRIGGS 1
153 0350010019 FAISCEAU MOTEUR GUIDON SUBARU ELECTRIC BEAM (SUBARU) SUBARU 1
154 0341000003 GALET 2 EPAULEMENTS  ROUL 6200 ZZ CLUTCH RUNNER  ROUL 6200 ZZ 1
155 0330032006 GRILLE ECHAPPEMENT SX21 EXHAUST GRILL SX21 1
156 0306060057 POULIE 70 + 55 DIAM 19.10 ENGINE PULLEY 1
157 0306030086 COURROIE AVX10 x 900 6216MC BELT AVX10 X 900 1
158 0306030077 COURROIE  LA39 BELT LA39 2
159 0305010034 RESSORT TR Ø8x45 12/10 GAL Spring 1
160 0304000482 LEVIER GALET TENDEUR COURROIE LEVER 1
161 0304000463 CONNEXION GUIDE COURROIE MOT BELT GUIDE SUPPORT 1
162 0302010189 AXE TENDEUR ELASTO SPACER SHOULDER 1
163 0302010184 AXE SUPPORT POULIE MOT 19.05 SX21 ENGINE PULLEY PIN (RATO) SUBARU 1
163 0302010186 AXE SUPPORT POULIE MOT 19.05 BS 950 ENGINE PULLEY PIN BS 950 BRIGGS 1
163 0302010185 AXE SUPPORT POULIE MOT 19.05 R210 ENGINE PULLEY PIN R210 RATO 1
164 0301040023 Clavette 4.76x4.76x50 Key 4.76x4.76x50 1
165 0300431001 RONDELLE CONTACT 10 BIC NFE 25-511 Elastic washer 10 Bic BRIGGS RATO 1
165 0300411101 RONDELLE SPECIALE 11X30X5 Z Washer 11x30x5z SUBARU 1
166 0300430801 RONDELLE CONTACT M8 NF E 25511 CONTACT WASHER 8 3
167 0300400801 RONDELLE PLATE 8X30X1.5 Z SERIE L U PLATE WASHER 1
168 0300260801 ECROU HM 8 ZEMB CR DIN 6923-8 NUT H M8 Z NOTCHED SHOULDER 4
169 0300260601 ECROU HM 6 ZEMB CR DIN 6923 NUT H M6 Z NOTCHED SHOULDER 2
170 0300211001 ECROU FREIN M 10 Z DIN 985/8 BLOCKING NUT M 10 Z 1
171 0300201002 ECROU H.U. M 10 Z DIN 934 NUT HM 10Z 1
172 0300200501 ECROU 5/16 GRADE 5 ZINGUE 24 UNF Nut 5/16 24 UNF BRIGGS SUBARU 1
173 0300060519 VIS TH 5/16 UNF LG 1" 3/4 SCREW TH 5/16 UNF Lg 1" 3/4 RATO 1
173 0300060515 VIS TH 5/16 UNF LG 2" 1/4 SCREW TH 5/16 UNF Lg 2" 1/4 SUBARU 1
173 0300060310 VIS TH3/8 UNF LG 2" 1/4 SCREW TH 3/8 UNF Lg 2" 1/4 BRIGGS 1
174 0300060517 VIS CHC GR5 5/16 LG1-1/2" (Lg 38) Screw CHC 5/16 X 1-1/2" 1
174 0300020805 VIS CHC 8 X 35 Z DIN 912 8.8 Screw CHC M8x35 z RATO 1
175 0300060516 VIS 5/16 TH 24 UNF 1"1/2 SCREW 5/16 TH 24 UNF 1"1/2 BRIGGS SUBARU 1
175 0300010802 VIS H 8 X 45/22 Z DIN931/6.8 Screw H M8 x 45 RATO 1
176 0300060505 VIS TH 5/16 24 UNF LG 19 Z SCREW TH 5/16 24 UNF LG 19 Z 2
177 0300040806 VIS STHC 8 X 10 N BT POINTU DIN 914 45H SCREW ST HC M8X10 DIN 914 45H 1
178 0300011015 VIS HM10 X 30 Z NFEN24017 CL8.8 FST Screw HM 10x30z FST 1
179 0300010817 VIS H 8x40 Z EMB CR DIN 6921 SCREW H M8 X 40 4
180 0300010609 VIS H 6x16 Z EMB CR DIN 6921 SCREW HM 6X16 Z NOTCHED SHOULD 2



11

12

59

493511661

31
60

5337 23 42

41

64
52
13
34
59
55
30
59

59

8

59

7

24

24

58

54

25

14

67

48

32

32

15

67

48

59 951

47
2
47

51
63
50

27 26 42
1

28
59 22 40 18 57

33
20

43
40

39
3840

36
40

46
19

17
21

45

27
55

5

4
44

65
29

62

35
66

35
56

6
24

24

54

58

10



Rep 
N° Ref. Désignation Description Qte

1 7503000009 POULIE 220 ELASTO SOUDE TRANSMISSION PULLEY 1
2 7503000008 SUPPORT POULIE OSCILANTE PULLEY SUPPORT 1
3 7503000007 LEVIER BALADEUR SLIDING GEAR LEVER 1
4 7503000003 LEVIER ACTION EMBRAYAGE IMPELLER CLUTCH ROD 1
5 7503000001 LEVIER EMB AUGER IMPELLER CLUTCH ROD 1
6 7502033388 JOUE DROITE ELASTO+VIS ROUGE RAL 3020 RHS CASE COVER RED 3020 1
6 7502030388 JOUE DROITE ELASTO+VIS NOIR RAL 9005 RHS CASE COVER BLACK 9005 1
7 7502033387 JOUE GAUCHE ELASTO+VIS ROUGE RAL 3020 LHS CASE COVER RED 3020 1
7 7502030387 JOUE GAUCHE ELASTO+VIS NOIR RAL 9005 LHS CASE COVER BLACK 9005 1
8 7502033370 TRAPPE AR CAISSON ELASTO ROUGE RAL 3020 BOTTOM COVER  RED 3020 1
8 7502030370 TRAPPE AR CAISSON ELASTO NOIR RAL 9005 BOTTOM COVER  BLACK 9005 1
9 7502030369 TOLE CAISSON INF ELASTO NOIR RAL 9005 BOTTOM PAN BLACK 9005 1
10 0503010325 STICKER TABLEAU ELASTO RUBBER WASHER STICKER 1
11 0503000082 ETIQ. "NIVEAU DE BRUIT" 105 dB STICKER NOISE LEVEL '105 dB' 1
12 0340750001 CAPOT COURROIE S1101 NOIR BELT COVER 1
13 0340000016 GALET RENVOI ANGLE Ø35 Clutch cable runner 1
14 0309000061 ROUE SNOW 16X4.8X8 GAUCHE PROFIL K478 LEFT WHEEL 16x4.8x8 1
15 0309000060 ROUE SNOW 16X4.8X8 DROITE PROFIL K478 RIGHT WHEEL 16X4.8X8 1
16 0306060056 RONDELLE DE FRICTION SURMOULEE Ø 27 OVERMOLDED FRICTION WASHER 1
17 0306050093 PIGNON 8 DENTS PAS 9.525 SPROCKET 8 TEETH PITCH 9.525 1
18 0306050092 PIGNON 23 DTS 12.7 ALES 19.05 Sprocket 23 teeth 12.7 1

19 0306050029 PIGNON 60 DENTS 9.525 alés 20mm Pinion 60 teeth 9.525 x 5.3 1
20 0306050016 PIGNON 8 DTS 12.7 SIMPLE cannelé PIGNON 8 TOOTH 12.7 RIBBED 1
21 0306020047 CHAINE ISO 06B-1 pas 9.525mm 66 maillons RSF CHAIN 9.52 (66 LINKS RSF) 1

22 0306020038 CHAINE ISO 08B-1 35MAIL 12.7 AR LIVREE FERMEE CHAIN ISO 08B-1 PITCH 12.7  1
23 0306010064 ROULEMENT 16005 2RS Ball bearing 16005 2RS 1

24 0306010063 PALIER TOLE ROULEMENT 6300 2RS ENTRAXE 78 - DINT 10 BEARING 6300 2RS 4
25 0306010061 PALIER TOLE ROULEMENT R12 2RS ENTRAXE 78 - DINT 19.05 BEARING R12 2
26 0306010015 ROULEMENT 6204 2RS 6204 2RS Ball-Bearing 1
27 0305010034 RESSORT TR Ø8x45 12/10 GAL Spring 2

28 0304000486 GUIDE COUROIE INF BELT GUIDE 1
29 0304000480 PATTE SUP LEVIER EMB AUGER 14 IMPELLER CLUTCH ROD SUPPORT 1
30 0304000351 SUPPORT POULIE EMB AVANCEMENT CLUTCH CABLE RUNNER SUPPORT 1
31 0303000037 MOYEU BALADEUR CANNELE SLIDING GEAR HUB 1
32 0302020208 ENTRETOISE 21X25X70 SPACER 2
33 0302020207 ENTRETOISE 14X18X14 SPACER 1
34 0302020179 ENTRE EPAULE 6X14X20LG11 SPACER 1
35 0302020178 ENTRETOISE 12X20X18Z SPACER 2
36 0302010178 ARBRE ROUE SNOW 24"  WHEEL SHAFT 1
37 0302010177 BAGUE SUPPORT RLT BALADEUR HUB 1
38 0302010176 ARBRE GUIDE PIGNON BALADEUR GROOVE SHAFT 1
39 0302010175 ARBRE INTER CANNELE GEAR SHAFT 1
40 0301070036 CIRCLIPS EXTERIEUR 19  / 0437 Circlips E 19 4

41 0301070011 CIRCLIPS EXT. DE 25 EXTERNAL RETATING RING 25 1
42 0301070006 CIRCLIP INTERIEUR 47 DIN472-47 INTERNAL RETAINING RING 47 DIN472-47 2
43 0301020021 GOUPILLE HBK 8x40 ISO 8748ST COTTER-PIN 8X40 HBK 1
44 0301020015 GOUPILLE HBK 5X20 ISO 8748ST PIN Ø5x20 2
45 0301020011 GOUPILLE HBK 4x14 ISO 8748ST PIN Ø4x16 HBK 1
46 0301020005 GOUPILLE HBK 5x40 Pin Ø5x40 HBK 1
47 0301020001 GOUPILLE HBK 4x20  ISO 8748ST Pin Ø4x20 HBK 2
48 0301010009 GOUPILLE CLIPS 8X42 ZING Cotter-pin 2

49 0301000021 ROTULE M8 BALL JOINT 1
50 0300411101 RONDELLE SPECIALE 11X30X5 Z Washer 11x30x5z 1
51 0300401201 RONDELLE PLATE M 12X27X2.5 Z NFE 25513 PLATE WASHER M 12X27X2.5 Z NFE 25513 3
52 0300400604 RONDELLE 6 X 24 X 1.2 Z SERIE LL Washer 6x24x1.2 Z 1
53 0300400601 RONDELLE 6 X 18 X 1.2 Z SERIE L Washer M6x18x1.2 Z 2
54 0300260801 ECROU HM 8 ZEMB CR DIN 6923-8 NUT H M8 Z NOTCHED SHOULDER 4
55 0300260601 ECROU HM 6 ZEMB CR DIN 6923 NUT H M6 Z NOTCHED SHOULDER 3
56 0300211201 ECROU FREIN M 12 Z DIN 985/8 BLOCKING NUT M 12 Z 1
57 0300210602 ECROU FREIN M 6 Z DIN 985-8 BLOCKING NUT M 6 Z 1
58 0300090807 VIS H 8x16 Z EMB CR DIN7500 AUTO FORMEUSE SCREW H M8X16 Z NOTCHED SHOULDER 8
59 0300090602 VIS AUTOTAR TH A EMB 6 X 16 Z Screw HM6x16 z Self-tapping 24

60 0300020614 VIS CHC 6 X 6 Z DIN 912 8.8 Screw CHC M6x6z 2
61 0300020608 VIS CHC 6 X 12 Z DIN 912 8.8 Screw CHC M6x12z 3
62 0300011223 VIS H M12x65 Z cl 8.8 ISO4017 Screw HM 12x65z 1
63 0300011027 VIS H 10x20 Z EMB CR DIN 6921 CL 6.8 SCREW H 10x20 Z DIN 6921 NOTCHED SHOULDER CL 6.8 1
64 0300010616 VIS H 6 X 25 Z Screw HM6x25 1
65 0300010613 VIS H 6x12 Z EMB CR DIN 6921 SCREW H 6x12 Z DIN 6921 NOTCHED SHOULDER 2
66 0003000006 GALET TENDEUR DIAM 50 ANCIEN Rlt 6201 ZZ CLUTCH ROLLER 1
67 0002020083 BUTEE D'ENTRAINEMENT DE ROUE 3/4 TURN NUT 2



32

4

24

34

28

5

33 56

15

57
55

1 58 35 23 229 46

16 18

40

52

24

10

29
8

60

61
17

27

50

36

47

64

21

45

6

4339

37

19

62

41

48

13

7

65

3 49

25

26

49

62

2

20

30

54

11

53

31

14

59

12

44

44

59

59

32

50
63

63

50

59

50
47

50
47

42
21

42

47
15

33

50

50

37

50
46
49

49

46

56

47

50

154750 22233558 49

51



Rep 
N° Ref. Désignation Description Qte

1 7503000026 LEVIER SELEC VIT 45 X 100 DEG ZINGUE GEARBOX CONTROL 1
2 7502011320 BAS GUIDON DROIT ROUGE RAL 3001 LOWER HANDLEBAR RIGHT RED 3001 1
2 7502010720 BAS GUIDON DROIT GRIS RAL 8201 LOWER HANDLEBAR RIGHT GREY 8201 1
2 7502010520 BAS GUIDON DROIT GRIS RAL 8120 LOWER HANDLEBAR RIGHT GREY 8120 1
2 7502010320 BAS GUIDON DROIT NOIR RAL 9005 LOWER HANDLEBAR RIGHT BLACK 9005 1
3 7502010519 GUIDON BAS GAUCHE GRIS RAL 8120 LOWER HANDLEBAR LEFT GREY 8120 1
3 7502010719 GUIDON BAS GAUCHE GRIS RAL 8201 LOWER HANDLEBAR LEFT GERY 8201 1
3 7502010319 GUIDON BAS GAUCHE NOIR RAL 9005 LOWER HANDLEBAR LEFT BLACK 9005 1
3 7502011319 GUIDON BAS GAUCHE ROUGE RAL 3001 LOWER HANDLEBAR LEFT RED 3001 1
4 7502010398 LEVIER EMB DROIT TOLE NOIR + ENDUIT IMPELLER LEVER 1
5 7502010325 SUPPORT TECHNIQUE SOUDE ELASTO NOIR RAL 9005 CONTROL PANEL BLACK 9005 1
6 7502010322 LEVIER D EMB  AVANCEMENT NOIR + ENDUIT TRACTION CONTROL LEVER 1
7 7502010321 GUIDON HAUT NOIR RAL 9005 TOP HANDLEBAR BLACK 9005 1
7 7502011321 GUIDON HAUT ROUGE RAL 3001 TOP HANDLEBAR RED 3001 1
7 7502010721 GUIDON HAUT GRIS RAL 8201 TOP HANDLEBAR GREY 8201 1
7 7502010521 GUIDON HAUT GRIS RAL 8120 TOP HANDLEBAR GREY 8120 1
8 7502010223 COMMANDE SUP ROT GOULOTTE ZING ROTATOR HEAD 1
9 7502010217 LEVIER ORIENTATION CASQUETTE ZING DEFLECTOR CONTROL 1
10 7502010216 LEVIER ROT GOULOTTE ZING CHUTE CONTROL LEVER 1
11 0350080001 PHARE HEADLIGHT 1
12 0350010021 BP ON/OFF + FAISC PHARE SNOW SWITH + HEADLIGHT BEAM 1
13 0341000122 PASSE CABLE 20X11X15X3 EPDM RUBBER TUNNEL 2
14 0340750003 CAPOT GUIDON SNOW CONTROL PANEL COVER 1
15 0340000016 GALET RENVOI ANGLE Ø35 Clutch cable runner 3
16 0308030011 CABLE VERROUILLAGE LEVIER INTERLOCK CABLE 1
17 0308030010 CABLE ORIENT. GOULOTTE S1101 CHUTE CABLE 2
18 0308030009 CABLE REGLAGE CASQUETTE S1101 DEFLECTOR CABLE 1
19 0308020074 CABLE EMB AVANCEMENT ELASTO TRACTION CABLE 1
20 0308020073 CABLE EMB TURBINE ELASTO IMPELLER CABLE 1
21 0307020030 POIGNEE CHAUFANTES 25.4 SNOW HEATING GRIP 2
22 0307020028 POIGNEE TYPE B Ø8x70 NOIR GRANITEE KNOB Ø18 Lg.70 2

23 0305020017 Ressort CP 20X30X1.9  galva Locking spring 2

24 0305010034 RESSORT TR Ø8x45 12/10 GAL Spring 2

25 0305000023 TRINGLE SELECTION VITESSE ELASTO SHIFTER ROD 1
26 0305000019 RENFORT GUIDON RIGIDITY ROD 1
27 0304000403 SUPPORT GALET RUNNER SUPPORT 1
28 0304000402 PLATINE VEROULLAGE LEVIER LOCK PLATE 1
29 0302020189 ENTRE EPAULE 8X14X30 LG29 Z SPACER 1
30 0302020188 ENTRETOISE 7X13X18 SPACER 1
31 0302020187 Entretoise Ø10X16x54Z SPACER 1
32 0302020186 ENTRE EPAULE 6X10X16LG15Z SPACER 4
33 0302020184 ENTRETOISE EP Ø6X14X20LG16 SPACER 2
34 0302020183 ENTRE EPAULE  6X12X20X12 Z SPACER 1
35 0302020181 Entretoise 8X14X23 Z SPACER 2
36 0302020179 ENTRE EPAULE 6X14X20LG11 SPACER 1
37 0302020177 ENTRETOISE 6X12X4.5 Z SPACER 3
38 0301060003 COLLIER POLYAM.3.6 X 140 NOIR COLLAR 2
39 0301030001 GOUPILLE BETA 2 Z x 50 CLIP PIN BETA 2 Z 1
40 0300801402 VOLANT 5 LOBES M10 KNOB 1
41 0300800004 POIGNEE SERR HELICO 68M8F10 NOIR M8 PA6.6 Black handlebar tightening lever 2

42 0300500301 RIVET ALU 3X08 TETE PLATE 0936 32 8 RIVET 3.2X18 4
43 0300460601 RONDELLE STARLOCK DIA 6 STARLOCK WASHER DIA 6 1
44 0300410901 RONDELLE SPECIALE 9X20X3 Z Washer 9x20x3 Z 4
45 0300400802 RONDELLE PLATE M 8X18X1.5 Z NFE 25513 PLATE WASHER M 8X18X1.5 Z NFE 25513 1
46 0300400801 RONDELLE PLATE 8X30X1.5 Z SERIE L U PLATE WASHER 3
47 0300400604 RONDELLE 6 X 24 X 1.2 Z SERIE LL Washer 6x24x1.2 Z 7
48 0300400602 RONDELLE PLATE M 6X14X1,2  Z PLATE WASHER M 6X14X1,2  Z NFEN 25513 2
49 0300210802 ECROU FREIN M 8 Z DIN 985/8 BLOCKING NUT HM 8 Z DIN 985/8 7
50 0300210602 ECROU FREIN M 6 Z DIN 985-8 BLOCKING NUT M 6 Z 19
51 0300210401 ECROU FREIN M 4 Z DIN 985/8 BLOCKING NUT M 4 Z DIN 985/8 1
52 0300201002 ECROU H.U. M 10 Z DIN 934 NUT HM 10Z 1
53 0300100603 VIS TRL HC 6x16 CL8.8 ZN NOIR EMBASE LISSE SCR TRL HC 6x70 CL8.8 ZN SMOOTH BASE 1
54 0300100602 VIS TRL HC 6x16 CL8.8 ZN NOIR EMBASE LISSE SCR TRL HC 6x40 CL8.8 ZN SMOOTH BASE 1
55 0300100601 VIS TRL HC 6x16 CL8.8 ZN NOIR EMBASE LISSE SCR TRL HC 6x16 CL8.8 ZN BLACK SMOOTH BASE 4
56 0300080613 VIS BHC 6x35 CL10.9 ZN DEG SANS EMBASE (ISO 7380/1) SCREW BHC 6x35 CL10.9 ZN DEG WITHOUT BASE (ISO 7380/1) 3
57 0300050805 VIS POELIER 8 X 45 Z STOVE SCREW 8 X 45 1
58 0300020803 Vis CHC M8x50 z Screw CHC M8x50 z 2
59 0300020611 VIS CHC 6 X 40 Z DIN 912 8.8 Screw CHC M6x40z 6
60 0300020602 VIS CHC 6 X 20 Z SCREW CHC M6x20z 1
61 0300020403 VIS CHC M4x25 Z DIN 912 Cl 8.8 SCREW CHC 4X25 Z DIN 912 Cl 8.8 1
62 0300010837 VIS H 8x55 Z EMB CR DIN 6921 CL 6.8 FILETAGE PARTIEL SCREW H 8x55 Z DIN 6921 NOTCHED SHOULDER CL 6.8 2
63 0300010818 VIS H 8x45 Z EMB CR DIN 6921 SCREW H M8 X 45 2
64 0300010616 VIS H 6 X 25 Z Screw HM6x25 1
65 0300200501 ECROU 5/16 GRADE 5 ZINGUE 24 UNF Nut 5/16 24 UNF 1


	Entete
	Vue de mise en plan1

	Auger
	Vue de mise en plan2

	Renvoi angle
	Vue de mise en plan3

	Goulotte
	Vue de mise en plan4

	Moteur
	Vue de mise en plan5

	Caisson
	Vue de mise en plan9

	Nom caisson
	Guidon
	Vue de mise en plan11

	Nom Guidon

